Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

AWTA PRODUCT TESTING

P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : THE LAMINEX PO BOX 720 WENDOUREE V	1212422222222222222222222222222	I P	EST NUMBER : 7-5816 SSUE DATE : 25/10/ RINT DATE : 25/10/ RDER NUMBER : 1773	2011
S	aminex Structural MR EO MDF elect grade MR EO MDF with o nd glass bead impregnated re hickness 18mm Density 840	lecorated LPM esin surface	surface	
	ESULTS MUST BE CONSIDERED IN THE COMMENTS ON THE FOLLOWIN			
	ion provided by client: n: Wood fibre and resin comp 40kg/m3	pressed into	a flat panel	
AS/NZS 1530.3 - 1999	Simultaneous determination Propagation, Heat Release a			
RESULTS:	Face tested: Face	Self Fritte	RADINER	经济投资的经济
	Date tested: 24/10/2011 Ignition time Flame propagation time Heat release integral Smoke release, log d Optical density, d	Mean 8.92 min Nil s 97.8 kJ/ -0.7775 0.1744 /m	Nil	
	Number of specimens ignited	1217 2625		
REGULATORY INDICES:	Ignitability Index Spread of Flame Index Heat Evolved Index Smoke Developed Index	11 0 3 5	Range 0-20 Range 0-10 Range 0-10 Range 0-10	
189546 1	(CONTINUED NEX	T PAGE PAGE	1
© Australian Wool Testing Authority Ltd Copyright - All Rights Reserved	-Chemical Testing of Textiles & -Mechanical Testing of Textiles & -Heat & Temperature Measurem	Related Products & Related Products ent NATA's accreditation	n of Testing Authorities, Australia, fo : Accreditation No. 98 : Accreditation No. 98 : Accreditation No. 135 n requirements. Samples, and thei rerwise stated. AWTA Ltd makes n	
	identifying descriptions have been provided I warranty, implied or otherwise, as to the source sample or samples tested. This document shall ammended or altered. This document, the na advertising providing the content and format of Managing Director of AWTA Ltd.	of the tested samples. T not be reproduced exc mes AWTA Product Te of the advertisement ha	he above test results relate only to th ppt in full and shall be rendered void sting and AWTA Ltd may be used i ve been approved in advance by th	

APPROVED SIGNATORY

SADY

MICHAEL A. JACKSON B.Sc.(Hons)

AWTA PRODUCT TESTING Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106

A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CL:	LENT : THE LAMINEX G PO BOX 720 WENDOUREE VIC	28313111112688			25/10/2011 25/10/2011	
Co	omments:					
Tł	nese results only app	ly to the specimen	mounted, as desci	rib <mark>e</mark> d in this rep	port.	
bu	ne results of this fi ut it should be recog ssessment of fire haz	nized that a singl	e test method will		ull	
Ea	ach test specimen was	clamped in four p	laces.			
189	9546 1	1212125162145	(END OF	REPORT)	PAGE 2	C their
© Austr Copyrig	alian Wool Testing Authority Ltd ht - All Rights Reserved	-Chemical Testing	cordance with NATA's accredit en provided by the client unles to the source of the tested sampl ocument shall not be reproduced ment. the names AWTA Produ	: Accreditation : Accreditation I : Accreditation I tation requirements. Sample: s otherwise stated. AWTA Lt es. The above test results relat lexcept in full and shall be ren t Testing and AWTA Ltd max	No. 983 No. 985 No. 1356 s, and their d makes no e only to the dered void if v be used in	A
		Wanaging Director of AWTA Ed.		JOLDM	ance by the	

JADN

APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)

0204/11/06